Parts List for BS-13LS (B031) 30/03/2016
16. PARTSLISTS
A B 3 D 6 | H ] | o Tk T L I m [ NTJTo e

1 1

] 367(2) .

7 378(3) % ot 2

— 346-6 €2 -

384{6 T

? E 36-12) s ;

4 4

5 5

] 365(2)

6 6

] 364, ]

! 296(2) L

L 295{2) —

8 B
294 -

9 9

1 150(2) 10

] 51 g ]

1 = 11

12 o 12

13 {2} 2 3

8 ” 774
— 76(4 - -
418(2) £l 3
1 @ 5 oK % 1
-6 i 420 « | (&l 4

] & i 80 ]

15 419 o 15

16 3455 g |16

L 92(2)—

17 ,""(f 17

18 18

- 1 u [

9 / 19

L A -

94
20 20
172(2)

21 L) 21

22 22

23| 335S5RVA-071019-R0 23

A | B [ ¢ [ bn ] 6 | H ] [ 1 ] «k L [ m N JTo v




Parts List for BS-13LS (B031) 30/03/2016

Al s [ el ol e F Jaelw T v T30 T« I MmN TJTo e
1 1
2
3
A
5
6
\ <Y o
139 W/ B g
ﬁi 1993) % 8
< 203 : ||
o =S
Lo/ / ' 9
: ﬂ(@c
B B
10
1
12
13
\“ _’r:\ |
159(4] " % @, 14
| 160(4) 1(4
] i) 2 T e
15 1202 i
|| <)
16 ¢ 4
1 &
>
|| 125
351
B
] 336
19
H 337
20 <<<<<
B 338(7]
2 339
2
23| 335SRVA-071019-R0
A Il s [ ¢ T o J e T Ffr Jaelw T o7y Tk T I MmN TJo [




335SRVA-071019-R0O

Parts List for BS-13LS (B031) 30/03/2016
A [ B | T | oD E | F a6 [ v [ ot [ 1 ] M O[N] P
1 1
— 103(4) ||
%, 104(4)
) % 105{4) 6 ?
- 9
3 N i 97 3
— \- o 98 -
LA - i g
[ w, 4
109(2) 98 -
— 102-F —
100
2 233(2) >
| 122 b |
b 13
{7
6 . 6
1739 = l‘!
7 7
8 8
9 9
10 10
1 1
12 . d 12
4 q
- 56— 59 ||
858(4
1 o 3
335
] 334 ]
14 14
15 15
16 16
17 17
18 18
19 19
20 20
21 21
22 22
23 23

A

[ B [ C [op

E [ F




Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST

MODEL NO. 335SRVA

CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
1 103301RA Fluid Collected Plate 1.00
1-1 10330sltRand 1.00
2 103302Base 1.00
2-1 HSO50He x . Head ScM8wl. 25Px40L 8.00
2-2 WO016 Washer 5/ 16" x23x2mm 16. 00
2-3 HNOOS5SHe x . Nut M8 8.00
2- 4 HS25%ex. Socket MEQY2Skrew 1.00
2-5 HWO03O0OWasher M10x27x2t 2.00
2-6 HB804ex. Nut M10 1.00
2-7 10333%k0Mhob 1.00
2-8 HWO3O0WNasher M10x27x2t 1.00
2-9 32427Carriage Scrdw8" 1.00

HS093 Hex Head ScM&dx50L 4.00
HNOO7 Hex. Nut M1 2 4.00

6 103045mRear Pivot Bracket 1.00
6-1 10507Buushing 1.00
9 103316vise Jaw Bracket (Front) 1.00
13 10331¥ise Jaw Bracket (Rear) 1.00
14 103048BBdy Fr ame 1.00
16 103138PFade Back Cover 1.00
17 103024dl er Wheel Assembly 1.00
18 10302Hrive Wheel 1.00
21 10309C/AIinder Assembly 1.00
22 103032Arm (Right) 1.00
23 1030281 ade Adjustable (Rear) 1.00
24 10303Arm (Left) 1.00
25 10303@earing Bracket (Left) 1.00
26 10325BAade Angle Adjusting BracKet0O
27 10325@1 ade Tension Sliding Plate. 00
28 10325Anchor Block 1.00
29 19650LbI umn 1.00
30 103008&%&cal e 1.00
31 HHOO1Ri vet 2x5L 2.00
32 HS432He x Socker M8¥xad0kss Screw4.00
33 HS278 He x Socket MEaxX28krew 2.00
34 10315Bl ade Select Chart 1.00
37 HS242Hex Socket M8xna0Kkcrew 4.00
38 19650%K2Ao0b 2.00
39 HWOO5 wWasher M8 4.00
40 HNOOS5 He x Nut M8 4.00
41 19817®Pressure Gauge 1.00 OPTI ON

24



Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST

MODEL NO. 335SRVA

CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
42 103328ushing 1.00 OPTI ON
43 HPO23 Pin 5X45L 2.00
49 103256 b 2.00
50 HW105 Spring WasheMs8 6.00
51 HS246 Hex. Socket M8&xdO0lcrew 6.00
52 HWOO3Washer M5 2.00
53 HWO0O06 Washer M10 1.00
54 10111&pring 1.00
55 CAS512@®23aring 51203 1.00
56 19805BAade Tension Handl e 1.00 OPTI ON
56 10325Bl ade Tension Handl e 1.00
59 103268Bwitch Base 1.00
60 HS049 He x . Head ScM8&w35L 2.00
61 HNOOS5 He x Nut M8 2.00
6 2 HWO0 28 Washer 8*18-2.0t (M8) 1.00
63 HS511Cross Round Mé¥X30Kcrew 2.00
64 10332T7Teadscrew 1.00 OPTI ON
6 4 10325beadscrew 1.00
65 HS519Cross Round M2x8LScrew 2.00
66 191415ension Indicating Pl ate 1.00
67 HS262 Hex Socket Mt@xX4B&krew 1.00
68 HS229 Hex. Socket MexlSkcrew 4.00
69 HW104 Spring WasheM6 4.00
70 101008emicycle Washer 1.00
71 103258%asher 1.00
72 10326&haft Bushing 2.00
73 HS231Hex. Socket Mewxwa5Kcrew 2.00
74 103118haft 1.00
75 191404ushing 1.00
76 HD608 Hose CIl amp 12 4.00
77 HS519Cross Round MgxulOlcrew 4.00
78 19650840 1.00
79 19650B%ade Adjustable Knob 1.00
80 HWO0O06 Washer M10 1.00
81 10312QCarbide Guide 4.00
82 HS230Hex. Socket MexnaOlcrew 4.00
83 CA609BZaring 609227 2.00
84 191414¢isc Spring 13.00
85 10302BASring Shaft Assembly 2.00
85- 1 1030B&4Aring Shaft 2.00
85-2 CA60B&dring 60922z 6. 00

25



Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST
MODEL NO. 335SRVA
CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
85- 3 HSCO¢- Retainer RPARQ 2.00
86 10302&A%entric Shaft Assembly 2.00
86-1 1030R8Aentric Shaft 2.00
86- 2 CA60B8&dring 60922 6. 00
86- 3 HSCO¢- Retainer RPHRQ 2.00
87 10302@8earing Pin 2.00
8 8 HS414Hex. Socker MexllDkss Screwd4.00
89 HS422Hex. Socker MexdlDkss Screw2.00
91 HWOO5 wWasher M8 4.00
92 HS243 Hex. Socket M8xadA5Icrew 4.00
93 1050181 ade Guard (Front) 1.00
94 196504 abel 1.00
95 HS434 Hex. Headl esM8SEte#5x30L 1.00
96 HS281 He x . Head ScMedy-1.5Px35L 1.00
97 HW106 Spring Washerl1l0.2-3t 2.00
98 HW0 23 Washer 010.5*021Xt2mm2. 00
99 19660@B4shing 1.00
100 HS422Hex. Headl esM6SEteWx10L 1.00
101 191210no 1.00
102 HWO0 25Washer 010. 5*027Xt3mm2.00
103 HS258Hex. Socket Mt@X¥28@krew 4.00
104 HW106Spring WasheMlO 4.00
105 HWO O 6washer M10 4.00
106 10310Mut ANO 7 2.00
107 HW206washer AWO0 7 2.00
109 HS265He x Socket Mé@X5%5krew 1.00
111 103058 acket 1.00
112 10305Back Hook 1.00
113 10306 n 1.00
114 HS422Hex. Socker Mexntless Screw?2.00
115S 1870828 dwheecel 1.00
187055Mandwheel 1.00
189055Rnohb 1.00
HS422 Hex. Headl esW6SEteWbx10L 1.00
117 103060yl inder Upper Support 1.00
118 10307 vot Pin 1.00
119 HS422He x Socker Mexnt0lkess Screwl. 00
120 HWOO5Washer M8 4.00
121 HS2 4 2He x Socket M8&xndOLcrew 4.00
122 18906Fi xed Bol t 1.00
123 19120Bushing 1.00

26



Parts List for BS-13LS (B031) 30/03/2016

PARTS LI ST

MODEL NO. 335SRVA
CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
125 10331P/i vot Pin 1.00
128 HS519Cross Round MexdOlScrew 6.00
129 105058dN\ntr ol Bo x 1.00
130 105058BN\ntr ol Pl at e 1.00
133 HWOO4wWas her M6 2.00
134 HS527Cross Round MexndOKScrew 2.00
135 103106 ANO 7 Nut 2.00
136 HWOO5wWasher M8 2.00
137 HS242Hex. Socket M8XA0Kcrew 2.00
138 HW2 0 6 A WO 7 Washer 2.00
139 19116Cealr Box Assembly 1.00
140 NOO5 He x . Nut 3/ 8" 2.00
141 18903H8andl e 2.00
142 HS519Cross Round MexnldOBScrew 2.00
143 10313Bracker 1.00
144 19808Gnob 2. 00 OPTI ON
144 62312kdnob 2.00
145 103108 ade 27x0.9x3810L-4/16T00
146 HKO 4 4Key 7x7x30L 1.00
147 HWOO6WwWasher M1 0 1.00
148 HW106Spring WasheMl10 1.00
149 HSO0O59He x . Head ScMgHx25L 1.00
150 HNOODb5He x . Nut M8-1.25P 2.00
151 18908%cr ew M8-1. 25P 1.00
158 10304rCack et 1.00
158-1 103 B&aUSs hing 1.00
159 HW106Spring WasheM10 4.00
160 HWOO0O6WwWasher M1 0 4.00
161 HS258Hex. Socket Mt@X28@krew 4.00
162 HNOODb5He x . Nut M8 1.00
163 HS433Hex. Socker M8¥xddbkess Screwl. 00
164 10304 ade Guard (Rear) 1.00
165 HNOOG6He x . Nut M1 0 1.00
166 19133S8pring 1.00
167S1031338rush Assembl e 1.00
167-2103133Brush Shaft 1.00
167- HE305 Cross Round Meall. Gx4@lw 1.00
167- HW004 WwWasher 6. 5*13-0. 8t ( M63). 00
167-4913348rush 1.00
167-5%B802 Hex Nut M6 1.00
172 HWOO4Was her M6 4. 00

27



Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST

MODEL NO. 335SRVA

CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
173 10312Pl um Screw M6 x 10L 4.00
174 HS258Hex. Socket Me@a¥d28&krew 3.00
175 HS519Cross Round M2X¥8LScrew 1.00
186 189030 stance Set Rod 1.00
194 10315Motor Pl at e 1.00
199 HNOOG6He x . Nut M10 3.00
200 19621l um Scr ew 1.00
203 HS26 7THex. Socket Mé@X63krew 1.00
204 HS284Hex. Socket MEAXMSBkrew 2.00
205 103058 Rack Support 2.00
206 103326 Axl e Base 1.00
207 HS059 He x . HeaWl@x2%lw 2.00
208 HWO0 0 6 Washer M10 2.00
209 HW105Spring WasheM8 4.00
210 HS2 4 2He x Socket M8¥xnaO0Kcrew 4.00
211 10305Rack 1.00
212 HKOO7Key 5X5X15L 1.00
213 10332%5cme Screw 1.00
214 10338Bpring Bracket 1.00
215 HWO O 7Was her M1 2 1.00
216 HNOO 7He x . Nut M1 2 1.00
219 101038B8ye Bolt 1.00
220 197602br i ng 10 1.00
226 10311Washer Ring 1.00
227 10310Washer Ri ng 1.00
230 10308PRIRvot Shaft 1.00
231 103320x1l e Bushing35x39x408B 2.00
233 103088ap Ring 2.00
234 10332Met er 1.00
235 HE501Cross Tabl et MeBA. &Ex8 kb w 2.00
246 HSO46He x . Head ScMeéw2O0L 2.00
247 HNOODS5He x . Nut M8 2.00
250 10312@Bool ant Tank 1.00
251 10332000l ant Bracket 1.00
256-1 1033BrAcket 1.00
256- 2 1033Br& cket 1.00
256- 3 HSO6BHe x. Head ScMegWwx60L 1.00
256- HW0O06 Washer M1 0 4.00
256-5 HNO OHGe x . Nut M1O0 3.00
256-6 HS O 4H&e x . Head ScWM8&w2O0L 2.00
256-7 HSO 5H& x . Head ScMeWx20L 2.00

28



Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST
MODEL NO. 335SRVA
CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
256 - 8 HWO ONfa s her M8 2.00
259 HSO32He x . Head ScMewlOL 1.00
260 HNOO4He x . Nut M6 1.00
261 19110 A ter 1.00
269 MB133®ACR ng PumpHP1/8/400/50 /3.00
270 HSO033He x . Head ScMewl5L 4.00
271 HW104Spring WasheM6 4.00
272 19750@Wbber Cushion 1.00
294 103038plash Board 1.00
295 HW104wWas her M6 2.00
296 HS229Hex. Socket Mexd2lScrew 2.00
300S189072AQ8ser Set 1.00 OPTI ON
300 189074 Bracket 1.00 OPTI ON
300-189072Anfrared 1.00 OPTI ON
300- HS558 Cross Round M2ad. 8t 8l 3.00 OPTI ON
300- HW0O0O03 Washer 05.3*010Xt1mm 2.00 OPTI ON
300-41S558 Cross Round M2ad. 3t 8l 2. 00 OPTI ON
300-389073 Bracket Base 1.00 OPTI ON
301 MF H2 ONOOt o r 3HP, 400V, 50HZ, 31PH O
302 101098e | t (1422) 360V 1.00
303 103090t or Pull ey Cover 1.00
304 HS519Cross Round MexdOlScrew 4.00
305 10315%F%peed Label E=1/ 30 1.00
306 1965033RiAnSd]l e Pull ey 1.00
306-1 1965%h3hdle Pull2fP 24 1.00
306-2 1965%0k3F2 able Spe2dPPuléey 1.00
307 HS422Hex. Headl esM6StreRx10L 1.00
308 HKO44Key 7x7x30L 1.00
3009 10309 | ey Lower Cover 1.00
310 105040 v er 2.00 FOR CE
311 HS518Cross Round MgxdL Screw 2.00 FOR CE
312 HWO0O4was her M6 2.00
313 HS228Hex. Socket MexdOScrew 2.00
315 HWOO5wWasher M8 4.00
316 HSO045He x . Head ScM&wl5L 4. 00
317 HKO45Key 7x7x35L 1.00
332 18903Bupport Rod 1.00
333 19660Mi8tance Set Bracket 1.00
334 HNOOG6He x . Nut M10-1.5P 1.00
335 HSO59He x . Head ScMeg®d-1.5Px25L 1.00
336 HSO06 2He x . Head ScWMgWx40L 1.00

29



10

Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST

MODEL NO. 335SRVA

CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
337 HNOOG6He x . Nut M10 1.00
338 HS219Hex. Socket Mexld5kcrew 2.00
339 1033220wer Adjusting Support 1.00
342 10308Bap Ring 1.00
344 10312%pSr ay Assembly 1.00
344-1 1031s25-ali ght ConRHE&€34t 37T xPT3/ 8" 1.00
344-2 1031325¥a% ConnecP®3/ 8" xPT3/ 8" Xplt.30/08 "
344-3 1031s25-a3 ght ConRE&3t87rx1/2" 1.00
344-4 103 MM %xr4do ControPT®[8cx1l/ 2" 1.00
344-5 103 HH%s-e5 Cl amp I D 19 3.00
344-6 103 INZ2&-6Tube | D1/ 2" x126lcmO
344-7 103 INZS%- Mube I D1/ 2" x320lc.n®O0
344-8 10 3 1S5 -a8 1.00
345 103126aSl ve Assembly 2.00
345-1 103 ICh®H-pler Tube 1/ 4" x 4. 2.00
345-2 103 1v2a8 -v& PT1/ 8" 2.00
345-3 1031s26G-a3 ght ConRE&tt8ix1/ 4" 2.00
345- 4 103 HH6s-e4 Cl amp I D 12 2.00
345-5 103 INZ2%-3rube | D1/ 4" x 2. x143c.mO
346 103123 Sway Valve Assembly 1.00
346-1 HS23H%2 x. Socket MexdOlkcrew 2.00
346- 2 1051373wWay Val ve 1.00
346-3 1031S2%-ali ght ConRE&tt 4T x1/ 4" 1.00
346- 4 103 HH6s-e4 Cl amp I D 12 2.00
346-5 103 IN2%- 3Tube | D1/ 4" x 2. x143lcnmO
346-6 103 MM 7%c-r2 ControPTBlIédcxl/ 4" 1.00
346-7 103 H5%-e5 Cl amp I D 19 1.00
346- 8 103 1IN24- 4Tube I D1/ 4" x 2. X64clm 0O
346-9 103 IN2%- STube I D1/ 2" x 2. x320lc.mO
346-1 103Mi2dr® ControPTBfécxl/ 2" 1.00
351 105053%wi tch Bracket 1.00
352 HS228Hex. Socket MexndOlscrew 2.00
354 1031500t or Bracket 1.00
355 HS242Hex. Socket M8xna0l0cr 4.00
356 103133lupport Sheet 1.00
358 HSO046He x . Head ScM8&wl8L 1.00
359 HSO045He x . Head ScWM8&wl5L 1.00
360 10313BrBacket 2.00
361 HS228Hex. Socket MeXHOScrew 4.00
362 10313177wi sted Spring 2.00
363 10313%uWpport Rod 2.00

30



1"

Parts List for BS-13LS (B031)

30/03/2016

PARTS LI ST

MODEL NO. 335SRVA

CODE_NO PART_NO DESCRI PSIPEXN FI CATI ON QTY NOTE
364 105056 Bl ade Cover 1.00
365 HS228Hex. Socket MexndOlcrew 2.00
366 105057i mit Switch Support 1.00
367 HS519Cross Round MexlOlcrew 2.00
368 WO004 Spring Washet/ 4" x19xt1.5mm1.00
370 10313rAacket 2.00
377 10321Ring 4.00
378 10321 exi ble Plate 3.00
379 HS243Hex. Socket MeX3a0Kcrew 6.00
383 HNOO4He x . Nut M6 6.00
384 HWOO4wWas her M6 6. 00
415 HCRO6C- Retaniner RbPaAg 2.00
416 CA302M0kbpler Rol Il er3B2@%J39ng (3020%3)00
417 10506®0ver 3.00
41 8 HW313St ar Washer AWO0S5 2.00
4109 1965 OMW3t 1.00
420 HB501Gr ease NipplBTl/S 1.00
853S 1030@Hyg82aulic Un3PH 1/ 4HP 1. 00335SRVA
8514 HNOO4Nu t M 6 2. 00335SRVA
856 10338Bracket 1. 00335SRVA
857 HS230Hex. Socket MexnadOlScrew 2. 00335SRVA
858 HWO O5was her M8 4. 00335SRVA
859 19508K3nohb 1/ 4" X12L 1. 00335SRVA
860 103109cal e 1.00335SRVA
861 105210egree- Mar k 1.00335SRVA
862 10309=2haft 1. 00335SRVA
863 103162 Down Bracket 1.00
864 10316% crew Pl ate 1.00
865 HS519Cross Round MeXHO0Olcrew 2.00
866 10316Br acket 1.00
867 HS509Cross Round MéAUdO0BScrew 4. 00

31





